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TRANSMISSION

{FOR POWER SHIFT CRAWLER TRACTORS)

~228-~

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS

TD-15BP 22001 to 23071

TD-15BPS 22001 to 23071

Forieft hand side of tower

CE-99125 C

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS — ConTinuzn

TD-15BP 22001 to 23071

TD-15BPS 22001 to 23071
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TRANSMISSION TRANSMISSION
{FOR POWER SHIFT CRAWL ER TRACTORS) (FOR POWER SHIFT CRAWLER TRACTORS)
T e T

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS ~ ConTtrnuen

TD-15BP 22001 to 23071

TD-15BPS 22001 to 23071

TOWER, hydraulic transmission control
{Censists of the following parts -
except as noted -

1 334 664 R1 GUARD, pilot control valve lever

179 865 7/16 x 1-7/8" hex-hd cap SCREW (for
L. H. side of tower) (2}

446 220 1/2 x 1-1/8" x 14 ga flat WASHER
{forward end only) (2)

103 322 7/16" lock WASHER. (2}

17% 869 7/16 x 2-3/4" hex-hd cap SCREW {(for
R.H. side of tower) (2)

2 17 527 D SPACER, lever guard {2)

3 700 036 C1 SHAFT, safety lock {for L.H. side of tower)

34 620 048 C1 SHAFT, safaety lock {for R.H. side of tower)

4 700 033 C3 HOUSING w/JUNCTION BLOCK, contral
tower .

- 179 859 7/16 x 1-1/8" hex-hd cap SCREW (4}
103 322 7/16" lock WASHER (4)
5 307 839 R1 KNOB, safety lock lever
& 700 035 C1 LEVER, safety lock
7 347 768 R1 HANDLE, pilot control valve lever
8 617 258 C1 GATE, gear shifter lever
179 837 3/8 x 3/4" flat-hd SCREW {4)

9 700 032 C1 LEVER, pilot control valve

io 617 112 C1 PIN, pilot contrel valve laver pilot
179 837 3/8 x 3/4" hex-hd cap SCREW
103 321 3/8" lock WASHER

11 617 256 C1 SCREW, safety lock lever set [2}

12 700 034 C1 BRACKET w/PIN, 616 270 C1, safety tock
carn

13 616 270 C1 ' PIN, safety lock cam bracket

14 327 512 R3 GUIDE, safety lock spring

15 331 953 R2 SPRING, safaty lock

16 327 910 R2 SHAFT, safety lock pivot

17 617 068 C1 BUSHING, safety lock pivot

18 27 128 H PIN, red end

19 52 917 R1 WASHER, pilot control valve lever

20 103 384 PIN, 1/8 x 3/4" cotter

21 617 113 G1 SPACER, pilot control valve (4)

22 700 030 C92 VALVE ASSY, pilot control {for components
see list of parts under details of "Pilot
Ceontrol Valve!)

179 844 3/8 x 1-5/8" hex-hd cap SCREW (4)
103 321 3/8" lock WASHER ({4}

23 9409 931 ELBOW, 1/8 x 90° street (pilot control
valve} (R1 and F1 positions) {2) -

24 615 307 C1 ELBOW, pilot control-valve (R1,F1,F2,R2,
F and R positions) (6)

25 915 500 R1 SLEEVE, tube (20}

26 915 499 R1 NUT, tube {20)

27 617 095 G11  TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "RI" position on
pilot valve to "R1" position on junction
bleck

28 700 037 C1 COVER, control tower housing

179 B37 3/8 x 3/4" hex-hd cap SCREW (8)
103 321 3/8" lock WASHER (8)

25 617 094 C11 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "F2! pasition on
pilot valve te "F2'" position on junction
block

30 616 267 C11 TUBE w/two NUTS, 915 499 R1 and two

SLEEVES, 915 500 R1, "R" position on
pilot valve to "R'" position on juncticn block

HYDRAULIC TRANSMISSION CONTROLS AND RELLATED
PARTS ~ Conringen

TD-15BP 22001 to 23071

TD-15BPS 22001 to 23071

3 606 885 C1 CONNECTOR, pilot control valve (P,M and
L positions) (3)

32 617 096 Ci1 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "L" position on pilot
control valve to "L" position on junction block

33 617 096 Cl11  TUBE w/two NUTS, 915 499 RI and two
SLEEVES, 915 500 R1, "M' position on pilet
contrel valve to "M™ position on junction
block

34 617 096 C11 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "P" position on pilot
control valve to "P'" position on junction
block

i5 617 098 C11 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 5t1 R1, ""R2" position on
pilot control valve to "R2!" position on
junction block

34 617 106 C11  TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 Rl, "F1" position on
piloat control valve to "F'1" positicn on
junction block

37 617 097 C11  TUBE w/two NUTS, 915 499 R1 aad two
SLEEVES, 915 500 R1, "N" position on
pilot control valve to "N" position on
junction block -

38 319 615 R1 ELBOW, pilot control valve {''N" position)

39 616 266 C11 TUBE w/two NUTS, 915 499 R] and two
SLEEVES, %15 500 R1, "F" position on pilet
control valve to '"F!" position on junction

block

40 444 613 PLUG, 1/8" sq-hd pipe (%)
41 703 250 C1 MANIFOLD, transmission selector valve (%)

179 841 3/8 x 1-1/4" hex-hd cap SCREW (2}

103 321 3/8" lock WASHER (2) L
42 355 966 R1 "O" RING, 7/16 x 5/8 x 3/32" (%) {(10) : K
43 9403 370 CAP, 5/16" hex-hd {%) (3} B
44 702 432 C2 HOSE w/FITTINGS, "M position on mani- -

fold-to~'"M'" position on transmission range
selector valve (%)

45 702 432 C2 HOSE w/FITTINGS, "L'" position on manifeld-
to-"L" peosition on transmission range
selector valve (%)

46 702 432 C2 HOSE w/FITTINGS, "R1" position on mani-

' fold-to-''R1" position on transmission range
selector valve (%}

47 702 432 GZ HOSE w/FITTINGS, "F2" positicn on mani«
fold-to-""F2!" position on transmission range
selector valve (%)

48 702 432 C2 HOSE w/FITTINGS, ""R2" position on mani-
fold-to-"R2" position on transmission range
selector valve (%)

49 702 432 C2 HOSE w/FITTINGS, "F1" position on mani-
fold-to-""F1" position on transmission range
selector valve (%)

50 702 43¢ C2  HOSE w/FITTINGS, "N" position on manifold-

: to-hi-lo shifter housing on transmission (%)

51 9402 824 ELBOW, range selector valve (%) (6)
52 g 409 910 ADAPTER, neutral hose (¥)
53 NOT USED
327 273 R91  STRAP, hose (#) (2)
54 615 307 Cl ELBOW, junction block tower (10}

TD-15BP 22171 to 23071
TD-15BG 22171 to 23071

(¥} - Not Part of Tower Assy.
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TRANSMISSION

{(FOR POWER SHIFT CRAWLER TRACTORS)

-230-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

HYDRAULIC TRANSMISSION CONTROLS AND RELATED

TD-15BP 23072 up
TD-15BPS 23072 up

CE-94335A

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS - ConTinuen

TD-15BP 23072 up

TD-15BPS 23072 up

Range
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5]! valve
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TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) (FOR POWER SHIFT CRAWLER TRACTORS)
':i:- .;q'lj'm?af DESCRIPTIGN :i:‘ ';‘t'”:"::r DESCRIPTION

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS - ConTinveD

TD-15BP 23072 up

TD-15BPS 23072 up

3A

12

13
14
15
16
17
18
19
20
21

22

23

24

25
26
27

28

5

TOWER, hydraulic transmission control
{Consists of the following parts -
except as noted -

334 664 R1 GUARD, pilot control valve lever -
179 882 1/2 x 1-1/8" x 14 ga flat WASHER (2)
103 322 7/16" lock WASHER (2)
179 869 7/16 x 2-3/4'" hex-hd cap SCREW (2)
17 527 D SPACER, lever guard (2)
620 048 C1 SHAFT, safety lock
620 366 C1 HOUSING, control tower
179 859 7/16 x 1-1/8" hex-hd cap SCREW (2)
103 322 7/16" lock WASHER {2}
307 839 R1 KNOB, safety lock lever
700 035 C1 LEVER, safety lock
347 768 R1 HANDLE, pilot contrel valve lever
617 258 C1 GATE, gear shifter lever
179 837 3/8 x 3/4" flat-hd SCREW {4}
700 G32 C1 LEVER, pilot control valve
617 112 C1 PIN, pilot contre! valve lever pilot
179 837 3/8 x 3/4" hex-hd cap SCREW
103 321 3/8" lock WASHER
617 256 G} SCREW, safety lock lever set (2)
700 034 C1 BRACKET w/PIN, 616 270 C1, safety lock
cam
616 270 C1 PIN, safety lock cam bracket
327 912 R3 GUIDE, safety lock spring
331 953 R2Z SPRING, safety lock
327 910 R2 SHAFT, safety lock pivot
617 068 C1 - BUSHING, safety lock pivot
27 128 H PIMN, rod end
52 917 R1 WASHER, pilot control valve lever
103 384 PIN, L/8 x 3/4" cotter
617 113 C1 SPACER, pilot control valve {4)

700 030 C92 VALVE ASSY, pilot control {for components

179 844
103 321

409 931

615 307

915 500

915 499
620 373

700 037
179 837
103 321

see tist of parts under details of "Pilot
Control Valve™)

3/8 x 1-5/8" hex-hd cap SCREW (4}
3/8" lock WASHER (4)
ELBOW, 1/8 x 90° street (pilot control
valve) (R]1 and F1 positions} {2}
Ccl ELBOW, pilot control valve (R1,F1,FZ,R2,
F and R positions} (6)
R1 SLEEVE, tube {20}
Rl NUT, tube (20}
c91 TUBE w/two NUTS, 915 499 R1 and two

SLEEVES, 915 500 R1, "RI1" position on
pilot valve to "R1" position on junction
block

C1 COVER,, contrel tower housing
3/8 x 3/4" hex-hd cap SCREW (8)
3/8" lock WASHER (8)

HYDRAULIC TRANSMISSION CONTRCOLS AND RELATER
PARTS - ConTrnuep

TD-15BP 23072 up

TD~15BPS 23072 up

29 620 371 C91 TUBE w/two NUTS, 9i5 499 R1 and two
SLEEVES, 915 500 R1, "F2" position on
pilot valve to "F2" position on junction
block

a0 620 385 C91 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "R'" poesition on
pilet valve to "R" position on junction bleck

31 606 885 C1 CONNECTOR, pilet control valve (P,M and
L positians} (3)

3z 620 375 €91 TUBE w/two NUTS, 915 499 R] and two
SLEEVES, 915 500 R1, "L" position on
pilot control valve to "L position on
junction block

33 620 375 C91 TUBE w/two NUTS, 915 499 R and two
SLEEVES, 915 500 R1, '"M" position on
pilot control valve to "M position on
junction block

34 620 375 C91  TUBE w/two NUTS, 915 499 Rl and two
SLEEVES, 915 500 R1, "P' position on
pilot control valve to '"P'" positien on
junction bleck

35 620 379 C91  TUBE w/two NUTS, 915 499 R1 and two
SLEEVES. 915 500 R1, "R2" position on
pilot control valve to "R2" position on
junction block

36 620 381 C91 TUBE w/two NUTS, 915 499 R] and two
SLEEVES, 915 500 R1, "F1" position on
pilot centrol valve to "F1" position on
junction block

37 620 377 C91 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "N position on
pilot control valve to "N' position on
junction block

38 319 615 R1 ELBOW, pilot control valve {"N'" position)

39 620 383 C91 TUBE w/two NUTS, 915 499 R1 and two
SLEEVES, 915 500 R1, "F ' position on
pilot control valve to "F" position on
junction block

20 444 613 PLUG, 1/8" sg-hd pipe (¥} (3}

41 620 369 C1 MANIFOLD, transmission selector valve (%)
179 841 3/8 x I-1/4" hex-hd cap SCREW (2}
103 321 3/8" lock WASHER (2)

42 355 966 R1 'O RING, 7/16 x 5/8 x 3/32" (*) (10)

43 620 387 G1 BRACKET, tower manifold (2)

1/4 x 3/4" hex-hd cap SCREW (2}
7/16 x /8" hex-hd cap SCREW {2)
1/4" lock WASHER (2)

7/16" lock WASHER {2)

44 625 899 C31 HOSE w/two FITTINGS, 317 767 Rgl, "M"
position on manifold to "M'" position on
transmission range selector valve (Hose
3/16"ID x 30" long including fittings) (%)

44 HOSE w/o FITTINGS cut length 3/16"ID x
28" long cut from bulk hose 319 705 R (¥}

45 625 899 C91 HOSE w/two FITTINGS, 317 767 R91, LM
position on manifold to "L position on
transmission range selector valve {Hose
3/16"ID x 30" long including fittings) ()

45 HOSE w/o FITTINGS, cut length 3/1611D x
28" long cut from bulk hose 319 705 R1 (¥}

{*) - Not Part of Tower Assy
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232~

MEMORANDA

REF,

I, H, PART

DESCRIPTION

NUMBER

HYDRAULIC TRANSMISSION CONTROLS AND RELATED
PARTS - ConTinyeD
TD-15BP 23072 up
TD-15BPS 23072 up

46

46

47

47

48

48

49

49

50

51

52

53

54

55

56
57
58
59

625 899 C91

625 899 C91

625 899 G91

625 839 C91

619 687 C1

307 989 R91

0

409 910

443 998
443 998
308 872 R1

620 368 C1
606 885 C1
317 767 R91

9 409 927
327 273 R91

319 705 R1

HOSE w/two FITTINGS, 317 767 R91, "R1"
position on manifold to "R1" position on
transmission range selector valve {Hose
3/16"ID x 30" long including fittings) {¥)

HOSE w/o FITTINGS, cut length 3/16"ID x 23
28" long cut from bulk hese 319 705 R1 (%)

HOSE w/twoe FITTINGS, 317 767 R91, "Fa"
position on manifold to "F2'" position on
transmission range selector valve {Hose
3/16"ID x 30" long including {ittings) {%¥)

HOSE w/o FITTINGS cut length 3/16"ID x
28" long cut from bulk hose 319 705 R1 (%)

HOSH w/two FITTINGS 317 767 R9L, "R2"
position on manifold te "R2" position on
transmission range selecter valve (Hose
3/16"ID x 30" long including fittings) (¥}

HOSE w/o FITTINGS length 3/16"iD x 28"
long cut from bulk hose 319 705 R1 {*}

HOSE w/twe FITTINGS 317 767 R91, "F1"
position on manifold to "F1' position on
transmission range selector valve (Hose
3/16"ID x 30" leng including fittings) (%)

HCSE w/o FITTINGS cut length 3/8VID x 28"
long cut from bulk hose 319 705 R1 (*)

HOSE w/FITTINGS, "N position on mani-
iold-to=-hi~lo shifter housing on trans-
mission (%)

ELBOW, range selector valve {#) {6}

ADAPTER, neutral hose (%)

ADAPTER, range sclector valve {in "EF'1"
port)

ADAPTER, range selector valve {in "R2"
port)

CLAMP, hose {regulator valve spacer
mounting bolt}

MANIFOQLD, tower

CONNECTOR, tower manifeld (10)

FITTING, male pipe (used w/HOSE
619 682 C91) (12)

ELBOW, 45° 1/8" street pipe (6)

STRAP, hose {¥) (2}

HOSE, 3/16" bulk {x} (%)

{#} - Not Part of Tower Assy
{x}) = Order Cut Length As Required

PRINTEDR [N UNITED STATES QF AMERICA
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TRANSMISSION

{FOR POWER SHIFT CRAWLER TRACTORS)

TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS)
1/7
!: PILOT CONTROL VALVE
S TD-15BP 22001 up

TD-15BPS 22001 up

FPILOT CONTROL VALVE — Conrtenuep
TD-15BP 22001 up

TD-15BPE 22001 up

CE-g90%7
REP. 1. H. PART REF, 1. H. PART
N, HUMBER DESCRIPTION N, PP DESGRIFTION
700 030 C92 VALVE ASSY, pilot control 8 617 018 C1 SLEEVE, detent
(Composed of the following parts -
9 369 384 R1 nO" RING, .414 x , 558 x . 072"
1 617 007 C1 SPOOL, valve
10 617016 G1 EXTENSION, valve spool
2 617 051 C1 RETAINER,. spool seal
179 814 5/16 x 5/8" hex-hd cap SCREW (2) 11 17 145 R1 PIN, indexing ball stop
. 3 617 020 C1 RING, speol wiper 12 624 355 C1 SPRING, indexing
C, 4 617 522 C1 = RING, back-up (3) 13 16014 Rl BALL, indexing
=
5 356 005 Rl "O" RING, 1-1/8 x 1-3/8 x 1/8" {2} 14 16011 Rl BALL, poppet (4)
6 BODY, valve (not furnished separately) 15 616 269 C11  CAP w/PLUG, 376 429 R1, housing
7 617 D46 C1 HOUSING, detent
616 268 C1 - BOLT [optional with SCREW, 939 323 R1) 16 376 429 Rl PLUG, cap
(2}
929 323 Ri SCREW (5/16 x 7/8" 12 pt.) {optional with

616 268 C1) (2)

PRINTED |IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-234-~
TRANSMISSION

{FOR POWER SHIFT CRAWLER TRACTORS)

-Z34 -
TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

HYDRAULIC TEST CONNECTIONS

t‘@

—

NS
g

E\Regulator Valve

—

\NJ_J

HYDRAULIC TEST CONNECTIONS — ConTinuen

CEA-83274 B

REF. 1. H. PART REF. i. H. PART
No. NUMBER DESGRIPTION i) N CraeEs DESCRIPTION
1 9 409 935 TEE, regulator outlet 6 611 146 C11 TUBE w/two NUT, 915 459 R] and two
TD-15BP 6001 to 25487 SLEEVE, 915 500 R1, 20 PSI test
TD-15BPS 9371 to 25487 connection
2 192 043 NIPPLE, regulator outlet elhow to tee TD-15BP 20416 to 25167
TD-15BP 6001 to 25487 TD-I5BPS 20416 to 25167
TD-15BPS 9371 to 25487 6 624 215 C91 TUBE w/twe NUT, 915 499 R1 and two
31 9409939 TEE, regulator cutlet SEOEND, JIRORL. <0.RSL ek
TE-15BP 20145 to 20415
e i TD-15BP 25168 to 25487
~15BPS§ 5 to 20415 TD-15BPS 25168 to 25487
3 9 409 935 TEE, regulator outlet
TD-15BP 20416 to 25079 6 624 998 C91 TUBE, w/two NUT 915 499 RI and two
TD-15BPS 20416 to 25079 SLEEVE, 915 500 R1, 20 psi test connec-
tions
3A 9 409 923 ELBOW, 20 psi regulator outlet TD-15BP 25488 up
TD-15BP 25080 to 25487 TD-15BPS 25488 up
TD-15BPS 25080 to 25487 i
34 319 415Rl  ELBOW, 20 psi regulator outlet L 30 402 D ELBOW, test connection tube
TD-15BP 25488 up (4} TD-15BP 6001 to 20415
TD-15BPS 25488 up (4} TD-15BPS 9371 to 20415
4 29 901 D CONNECTOR., tee to 20 PSI test tube 7 319 613 R1  ELBOW, test connection tube
TD-15BP 6001 to 20415 {3) TD-15BP 20416 up
TD-15BPS 9371 to 20415 (5) TD-15BPS 20416 up
4 606 885 CI  CONNECTOR, tee to 20 PSI test tube 8 SRRl RUBEr B0 DSl fest connection
TD-15BP 20416 to 2 TD-15BE 6001 to 20415
TD-15BPS 20416 to 25487 : TD-15BES 9371 to 2041
- o 8 611 147 C11 TUBE w/two NUT, 915 499 R1 and two
5 29 898 D NUT, test connection tube SLEEVF, 915 500 R1, 80 PSI test
(6) TD-158P 6001 to 20415 connecticn
{6) TD-15BPS 9371 to 20415 TD-15BP 20416 to 25167
5 : : TD-15BPS 20416 to 25167
915 499 R1  NUT, te:‘,l'fc’nnﬂle;tm“z;:’;z 8 624 217 C91  TUBE w/two NUT, 915 499 Rl and two
{6) TD-15BP up SLEEVE, 915 500 R1, 80 PSI test
(6) TD-15BPS 20416 up R
915 500 R1 SLEEVE, test connection tube nut (6} TD-15BP 25168 up
: TD-15BPS 25168 up
6 345 513 R1 TUBE, 20 PSI test connection
TD-15BP 6001 to 20415 g 345 515 R1 TUBE, 200 PSI test connection

TD-15BPS 9371 to 20415

TD-15BP 6001 to 20415
TD-15BPS 9371 to 20415

PRINTED IN UNITED STATES OF AMERICA
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TRANSMISSION MEMORANDA

(FOR POWER SHIFT CRAWLER TRACTORS)

REF. L. H. PART

(‘ NG NUMBER DESCRIPTION

HYDRAULIC TEST CONNECTIONS ~ ConTinuen

Bl

611 148 C11 TUBE w/two NUT, 915 499 R1 and two
SLEEVE, 915500 R1, 200 PSI test
cornection

TD-15BP 20416 to 25167 -
TD-15BPS 20416 to 25167

9 624 219 C91 TUBE w/two NUT, 915 499 Rl and two

SLEEVE, 915 500 R1, 200 PS]I test

connection '

TD-15BF 25168 up
TD-15RPS 25168 up

10 444 614 PLUG, 1/8" hex-hd pipe (brs) (3)

11 334 445 R1 BLOCK, test connection header
179 820 5/16 x 1-1/4'" hex-hd cap SCREW (2)
. 103 320 5/16" lock WASHER (2}
C 12 PLATE, hydraulic pressure check (Not
Furnished Separately)
- 13 444 163 ELBOW, regulator cutlet
TD-15BP 6001 to 20144
TD=15BPS 9371 to 20144
14 443 976 NIPPLE, regulator outlet to regulator outlet
tee
TD-15BP 20416 to 25487
TD-15BPS 20416 to 25487

628 021 C91 PACKAGE, pivot brake lub field improve -
ment
TD-15BF 6001 to 25487
TD-15BPS 9371 to 25487
{Composed of -

1 "ADAPTER 102 729 R1
2z ELBOW 610 473 C2
1 ELBOW 144 129
1 ELBOW 656 531 C92
1 ELBOW 606 845 C1
1 ELBOW 319 615 R1
. 1 NIPPLE 219 658
1 TUBE 624 996 C91
_ 1 TUBE 624 998 C91 }

C PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
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TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

HIGH-LOW SHIFTER LEVER, TRANSMISSION CASE AND

COVER

HIGH-LOW SHIFTER LEVER, TRANSMISSION CASE AND
COVER — ConTinuen

O=1
B2

-3
=
85

§—e

Oq-—.7

Oy

IPA-68867F
REF, L. H, PART REF, 1. H. PART
NO. NUMBER DESGRIPTION NG. LMEER DESCRIPTIGN

331 957 R9L

20 833 R1

609 959 C91

20 833 R1

TRANSMISSION ASSY (Consists of all parts
listed under "Transmission" except "Gear
Selector Laver and Related Parts' and
"Hydraulic Test Connections") {not for
sideboom crawler tractors) {Order
PACKAGE, 703 262 C91)
TD-15BP 6001 to 20231
BOLT, 3/4 x 1-3/4" {will work for 3/4"
NUT and STUD, 57 382 D} (&}

TRANSMISSION AS5Y (Consists of all parts
listed under "Transmissioen" except "'Gear
Selector Lever and Related Parts" and
"Hydraulic Test Connections") {not for
sideboom crawler tractors) {Order
PACKAGE, 703 242 C91)

TD~15BP 28232 to 20522
BOLT, 3/4 x 1-3/4" (will work for 3/4"
NUT and ETUD, 57 382 D) {6}

FRINTED IN UNITED STATES OF AMERICA

33) 958 R91  TRANSMISSION ASSY (Consists of all parts
listed under "Transmission" except "Gear
Selector Levar and Related Parts' and
"Hydraulic Test Connections'} (for sideboom
crawler tracters) {Order PACKAGE,
703 263 C91)
TD-15BPS 9371 to 20231
BOLT, 3/4 x 1-3/4" (will work {or 3/4n
NUT and STUD, 57 382 D) (6)

20 833 R1

609 960 C91 TRANSMISSION ASSY (Consists of all parts
listed under "Transmission' except "Gear
Selector Liever and Related Parts" and
"Hydraulic Test Connections') (for sideboom
crawler tractors) (Order PACKAGE,
703 263 C91)
TD=15BPS 20232 to 20522
BOLT, 3/4 x 1-3/4" {will work for 3/4"
NUT aad STUD, 57 382 D) {&)

20 833 R1

PRINTED IN URITED STATES OF AMERICA
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TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) (FOR POWER SHIFT CRAWLER TRACTORS)
— Riw. LA PART DESCRIPTION R naeaT DESCRIPTION
(\ . HIGH-LOW SHIFTER LEVER, TRANSMISSION CASE AND HIGH-LOW SHIFTER LEVER, TRANSMISSION CASE AND
- COVER — ConTinuED COVER — ConTinveo
331 957 R93  TRANSMISSION ASSY (Consists of all parts 703 257 C95 TRANSMISSTON ASSY {consists of all parts
listed under "Transmission" except ""Gear listed under TRANBMISSION except "Gear
Selector Lever and Related Parts" and Selector Liever and Related Parts' and
“"Hydraulic Test Connections") (not for "Hydraulic Test Connections'}
sideboom crawler tractors) (order TD-15BP 25260 up
PACKAGE, 703 262 C91)
TD-15BP 20523 to 21158 1 264 055 R2 BALL, shifter lever
20 833 R1 BOLT, 3/4 x 1-3/4" (will work for 3/4" 2 252 977 R91 CLAMP, shifter lever boot upper
NUT and STUD, 57 382 D} {6} 3 325 029 R1 BOOT, high low shifter lever
4 274 088 R} CLAMP, shifter lever boot lower
331 958 R93 TRANSMISSION ASSY {Consists af all parta 5 252 852 R1 STOP, swivel cap spring
listed under "Transmission't except "Gear 104 075 RIVET, 3/16" x 1-1/2"
Selector Lavar and Related Parts" aad
"Hydraulic Test Connections') {for sideboorr 6 252 844 R1 SPRING, swivel cap
crawler tractors) {order PACKAGE, 7 256 141 R1 WASHER, swivel cap spring
703 263 C91) 3 325 028 R1 CAP, shifter swivel
TD-15BPS 20523 to 21158 9 325 084 R2 L.EVER, high low shifter
. 20 833 R1 BOLT, 3/4x 1-3/4" {will work for 3/4" 10 325 083 R11  HOUSING w/PIN, 141 152, high low shifter
NUT and STUD, 57 382 D} (6) 179 860 7/16 x 1-1/4" hex-hd cap SCREW (2}
. 186 292 7/16 x 4-1/4" hex-hd cap SCREW (2}
331 957 R94 TRANS ASSY lconsists of all parts listed 103 322 7716" lock WASHER (2)
under transrmission except gear selector
lever and related parts and "Hydraulic Test 11 141 k52 PIN, 3/16 x 9/16" dowel
Connections") (Not for sideboom crawler 12 18 524 R1 PLUG, 1-1/4" sq-sac (2}
tracters) {will work for TRANSMISSION 13 142 756 GASKET, L-1/4" annular (2)
- ASSY. 331 957 R91, 331 957 R93 and 14 269 908 R1 SPRING, poppet
609 959 C91) [order PACKAGE, 703 262 C91) 15 325 026 R2 POPPET, high low shifter
‘ TD=15BP 21159 to 22000 16 325 027 R1 LOCK, poppet
20 833 R1 BOLT, 3/4x 1-3/4" (6) 17 607 828 C11 TUBE w/two NUT, 265 205 R1 and two
L. i lock (together
331 958 R94 TRANS ASSY (consists of all parts listed \SnuﬁEEv]_]::]ioz\g,s :g‘: g{;‘; élill‘f’:ie;i work(fof
under tranamission except gear selector TUBE, 325 087 R1}
lever and related parts and "Hydraulic Test
Connections") {for sideboom crawler 18 37 165 D NUT (378" OD tube) {used with TUBE,
tractors) {will work for TRANSMISSION 325 087 R1)
ASS5Y, 331 958 R91, 33! 958 R93 and
609 960 C91) (order PACKAGE, 703 263 C91) 18 265 205 R1 NUT, tube (used with TUBE, 607 828 Cl1)
TD«15BPS 21159 to 22000 265 204 R1 SLEEVE, tube nut
. 20 833 R1 BOLT, 3/4 x 1=3/4" (6} 19 37323 D ELBOW {3/8" OD tube} {used with TUBE,
T03 258 C92 TRANSMISSION ASSY { ists of all 325 087 R1)
consists of all parts 3 i
k_ , Listed under TRANSMISSION oxcept "Gear 19 tobsescL o ELBOW g;'lf)t“ lock tube {used with TUBE,
Selector Lever and Related Parts" and 0001 20522
"Hydraulic Test Connections"} (For TD-15BP & e
; TD-15BPS 20001 to 20522
Sideboom Crawler Tractors) .
TD-15BPS 22001 to 25167 19 606 889 Cl ELBOW, shifter lock tube (used with
{Order the fdllowing parts - TUBE, 607 828 C11)
1 CONNECTOR 9 402 714 TD-15BF 20523 up
1 CONNECTOR 9402 713 TD-15BPS 20523 up
1 CONNECTOR 875 239 Cl 20 37 165 D NUT (3/8" OD tube) (used with TUBE,
] HOSE 619 826 C91 325 087 R1}
1 NIPPLE 190 752
1 RING 297 459 R1 20 265 205 Rl NUT, tube {used with TUBE, 607 828 Cl1)
1 TEE 186 553 265 204 R1 SLEEVE, tube nut
1 TRANSMISSICN 703 258 C93}
" i
703 258 94  TRANSMISSION ASSY (consists of all parts 2l 38 026 DM CONNEC;OSRO%? oo tube) (used (‘,‘;‘;};
listed under TRANSMISSION except "Giear TUBE, an '
n
rgror Leyer and Related Parts” and 21 606 819 C1  CONNEGTOR, shifter lock tube (used with
ydraulic Test Connecticns'’) 28 C11 and TEE, 144 083)
{For sideboom crawler tractors) TUBE, 607 828 an ,
‘ ' TD-15BPS 25168 up 22 144 083 TEE, 1/4x 1/4x 1/4" reducing pipe
703 257 ©92 TRANSMISSION ASSY (consists of all parts {ed or zn-pltd)
listed under TRANSMISSION except "Gear TD-15BP 6299 to 20522
Selector Lever and Related Parts" and . TD-15BPS 9371 to 20522
"Hydraulic Test Connections') (Not for 23 334 762 R1 NIPPLE, }/4" (used with TEE, 144 083)
Sideboomn Crawler Tractors) 24 325 022 R1 GASKET, high low shifter housing
TD-15BP 2200} to 25167 2% 298401 R1  BUSHING. hizh low shifter shaft (2)
{Order the following parts - 26 306 025 R2 SHAFT, shifter lever
I CONNECTOR 9 402 714
1 CONNECTOR 9402 713 27 331 778 R11 COVER ASSEMBLY, transmission
I  CONNECTOR 875 239 Cl (Composed of -
1 HOSE 619 826 C51 1 BUSHING 298 401 R}
1 NIPPLE 190 752 §1 COVER
I RING 297 459 R1 2z DOWEL 125 860
1 TEE 186 553 2 PLUG 444 873
1 TRANSMISSION 703 257 C33} 1 PLUG 270 835 R1 }
. L1l
703 257 C94 TRANSMISSION ASSY (consists of all parts 3;; ggg Rl TP'E(?GN;J.&.E !czc,mntersunk pipe
listed under TRANSMISSION except ""Gear 179 863 2/16 x' 1-5/8" hex-hd cap SCREW (10}
. Selaector Lever and Related Parts' and 103 322 7/16" lock WASHER (12)

"Hydraulic Test Gonnections')
(Not for sideboom ¢rawler tractors}
TD-15BP 25168 to 25259

§ - Not Furnished Separately.

PRINTED [N UNITED STATES OF AMERICA
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-238-
TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) (FOR POWER SHIFT CRAWLER TRACTORS)
T '&':"M';‘::T DESCRIFTION ':::' ';q:‘hz‘:: DESCGRIPTION (‘

HIGH-LOW SHIFTER LLEVER, TRANSMISSION CASE AND
COVER — ConTinuen

28
29
30

31

32

32

33

33

34

34

35

36

37

38

444 873
125 860
325 021 R2

345 080 R1

15 210 D
103 321
103 341

334 848 R21

444 §73

9 409 949
334 848 R11

325 041 R1
616 302 C1
325 030 R1
616 301 C1
617 028 C1
103 320

654 748 C1

120.-499

263 804 R1

302 424 R1

433 114
103 321

186 272
103 320

179 849
103 321

PLUG, 1/2" hex-soc-hd pipe {cd or zn~pltd)
(4)

DOWEL, 3/4x 1-1/2" (2)
GASKET, transmission cover

SCREEN, transmission case oil return
TD-15BG 7260 to {#)
TD-15BGA 7260 to (#)
TD-15BGF 21281 to (#)
TD-15BGS 21676 to {i#)
BOLT, 3/B x 3/4" {3}
3/8" lock WASHER (3)
13/32 % 13/16" x 16 ga WASHER (3)

CASE w/BUSHING, 298 401 R1, four PLUG,
444 873, two PLUG, 9 409 949 and SCREEN,
325 D80 R1, transmission

TD-15BP 25168 up
TD=-15BPS 25168 up

PLUG, 1/2" hex-soc-hd pipe (cd or zn-

pltd) {4)
PLUG, 3/4" NPT (2)
CASE, transmission

TD-15BP 6001 to 25167
TD-15BPS 9371 to 25167

[Order the following parts -

1 CONNECTOR 9402 714

1 CONNECTOR G 402 713

1 CONNECTOR 875 239 Ci

1 HOSE 619 826 C91
1 NIPPLE 190 752

1 RING 297 459 R1

1 TEE 186 553

1 CASE 334 B4B R21)

GASKET, hydraulic valve spacer
TD-15BF 6001 to 22000
. TD-15BPS 9371 to 22000
GASKET, hydruulic valve spacer
TD-15BFP 22001 up
TD-15BPS 22001 up

SPACER, hydraulic valve

TD-15BP 6001 to 22000
TD-15BPS 9371 to 22000
SPACER, hydraulic valve
TD-15BP 22001 up
TD-15BPS 22001 up
BOLT, spacer (&)
5/16" lock WASHER. (8)

"OM RING, transmission case lower (7-3/4
x B=1/4 x 1/41) (%)

ELBOW, 1/4" x 90 (used with TEE, 144083)
TD-~15BP 20119 to 20522
TD-15BPS 20119 to 20522
TEE, decelerator cylinder hose
TD-15BP 20523 up
TD-15BPS 20523 up

SPRING, poppet leck

VALVE ASSY, main regulator {for components
see list of parts under details of "Main
Regulator Valve')

3/8 x 4=-1/4" hex-hd cap SCREW (11)
3/8" lock WASHER (11)

VALVE ASSY, range selector (for components
see list of parts under details of "Range
Selector Valve')

TD-15BP 6001 to 22000

TD-15BPS 9371 to 22000
5/16 x 4" hex-hd cap SCREW (8}
5/16" lock WASHER, (8)

VALVE ASSY, range selector {for components
see list of parts under details of "Range
Selector Valve''}

TD-15BP 22001 up

TD-15BPS 22001 up
3/8 x 2-1/2" hex-hd cap SCREW (3)
3/8" lock WASHER (3)

HIGH-LOW SHIFTER LEVER, TRANSMISSION CASE AND
COVER — ConTinuen

278 026 R1 WIRE, bulk locking (14 ga) (customer must
specify length required)

b11 262 C91 PACKAGE, transimission field improvement {%)
TD-15BP 20523 to 21158
{Consists of -

1 HOUSING 609 513 C1
1 PACK 625 BOO €92
1 PACK 625 802 G92
1 RING 610 411 C1
1 SEAL - 619 536 C91
1 WASHER, 61t 253 Cl
1 WASHER 61t 254 C1
13 YOKE 609 514 C21)
611 263 C91 PACKAGE, transmission field improvement (%}
TD-15BPS 9371 to 21158 s
{Consists of - -
1 HOUSING 609 513 C1 ( ol
1 PACK 625 B0l C92 g
1 PACK 625 803 Cy2
1 RING 610 411 C1
1 SEAL 619 586 C91
1 WASHER 611 253 C1
1 WASHER 611 254 C1
1 YOKE 609 514 21 )

703 262 C92 PACKAGE, transmission field improvement
(for service on orders for TRANSMISSION,
331 957 R94)

TD-15BP 6001 to 22000
{Consists of -

ADAPTER,
neutral hose 9 409 910
1 CONNECTOR,
pump inlet tee 9 402 713
1  CONNECTOR,
pump inlet tee 9 402 714
1 CONNECTOR,
regulator drain 875 239 Cl
6 ELBOW, range
selector valve 9402 824
I GROMMET,
starting safety
switch harness 617 259 R1
1  HARNESS, start-
ing safety switch 338 D57 R92
1 HOSE, regulator
drain to torque
converter pump 619 826 G91
1l MANIFOLD w/ HOSES,
selector valve {for com-
ponents see list of parts

under details of "THydranu-

lic Transmission Cont-

_rols and Related Parts"
TD-15BP 22001 up;
TD-15BPS 22001 up)

1 PLUG, decelerator

drain tube inlet (in =

torque converter 4

housing) 444 613 P
1 RING, connector

sealing 297 594 R1i

10 RING, selector
valve manifold
sealing 355 966 R1
1 SWITCH, starting 700 395 C9Y1
1 TEE, pump inlet
reducer 186 553
1 TOWER ASSY, hydrau-
lic control {for compo-
nents see list of parts
under details of "Hydrau-
lic Transmission Cont-
rols and Related Parts"
TD-15BP 22001 up;
TD-15BPS5 22001 up}

{*} = Not Part Of Transmission Assembly,

Parts will be Furnished as Ordered.

{%} - Package No Longer Available - Service gy
(#) Serial Number Not Available L '

PRINTED IN UNITED STATES OF AMERICA
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(FOR POWER SHIFT CRAWLER TRACTORS)

REF. I. H. PART

N, NUMEER DESCRIPTION

/ . =239 -239-
] TRANSMISSION MEMORANDA
Lo

HIGH-LOW SHIFTER LEVER. TRANSMISSION CASE AND
COVER — Conminuen

703 262 C92 PACKAGE, transmission field improvement
{for service on orders for TRANSMISSION,
33k 957 R94) - Continued

TD-15BP 6001 to 22000
{Consists of - Continued
1 TRANSMISSION ASSY
{for components see
list of parts under
details of "High- Low
Shifter Lever, Trans-
mission Case and

Cover't) 703 257 C93
3 3/8 x 1~1/4 hex-hd
cap SCREW 179 841
2 3/8" lock
. WASHER 103 321 }
C 703 263 C92 PACKAGE, transmission field improvement
{for service on orders for TRANSMISSION,

331 958 R94)
TD-15BPS 9371 to 22000
{Consists of -
ADAPTER, neutral

hose 9 409 910
1 CONNECTCR, pump
inlet tee 9 402 713
1 CONNECTOR, pamp
inlet tee 9402 714
1 CONNECTOR, regu-
lator drain 875 239 C1

6 ELBOW, range
selector valve § 402 824
1 GROMMET, start-
ing safety switch
harness 617 259 R1
1 HARNESS, start-
ing safety switch338 057 R92
1 HOSE, regulater
drain te torque
converter pump 6519 826 C91
MANIFOLD w/
HOSES selecter
valve {for compo-
rents see list of
parts under details
of "Hydraulic Trans-
mission Contrels and
Related Parts't
TD-18BP 22001 up;
TD-15BPS 22001 up)
1 PLUG, decelerator
drain tube inlet {in
torgue converter
housing) 444 613
10 RING, selector valve
manifold sealing 355 966 R1
1  RING, connector

5

sezaling 297 594 R1
1 TEE, pump inlet
N reducer 186 553
M 1 SWITCH, starting 700 395 G91
. 1 TOWER ASSY, hyd-
raulic control (for

components see list

of parts under details

of "Hydraulic Trans-
missicn Controls and
Related Parts" TD-15BP
up; TD=15BPS up)

1 TRANSMISSION ASSY
(for components see
list of parts under
details of "High-~Low
Shifter Lever, Trans-
mission Case and

Cover'} 703 258 C94
2 3/8 x 1-1/4" hex-hd
cap SCREW 179 841
2 3/8" lock
WASHER 103 321 )

FRINTED IN UNITED STATES OF AMERICA . FRINTED IN UNITED STATEYS OF AMERIGCA




~240- -240-

TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) (FOR POWER SHIFT CRAWLER TRACTORS)
MAIN REGULATOR VALVE MAIN REGULATOR VALVE — ConTminues
{Rockford) {Rockiord)

WA-65252 H
o .. AR ) DESCRIRTION ot ldipaRT DESGRIPTION
: 610 702 C91 VALVE ASSY, main regulator {includes 10 VALVE, main spool (Not Furnished
: refs 1 to 19 and PLUG, 444 613} {less ref Separately)
14) (will work for VALVE, 321 976 R92)
11 20 139 R1 PIN, main speol valve
186 288 3/8 x 4-1/2" hex-hd cap SCREW (10)
103 321 3/8" lock WASHER (11)
187 491 3/8%.5-1/2" hex-hd cap SCREW §
279 987 R1 SPACER, hose clamp 12 346 509 R1 BALL, main spool valve
1 321 991 R1  COVER, valve {5}
5/16 x 3/4" hex-hd cap SCREW .
] wllock WASHER (20) 13 347 243 R1 SPRING, main spocl valve
2 321 992 R1 GASKET, valve cover {5)
14 325 040 R2 GASKET, main valve body {Not furnished as
3 343 556 R1 PLUG part of main regulator valve)
4 321 994 R1 VALVE, lubricating presslure regulator 15 321 998 R1 VALVE, by-pass
5 BODY, main regulator valve (order 16 324 299 R1 SPRING, main pressure regulator (inner)
610 702 C91)
6 336 103 R1 SPRING, lubricating valve 17 606 512 C1 SPRING, main regulator
7 610 703 C1  SPRING, by-pass valve - 18 606 506 Gl  WASHER, spring (x)
8 321 997 R1 WASHER 19 321 997 R1 WASHER, spring (X)

9 338 651 R94 VALVE AS5EMBLY, main spool . 444 613 PLUG, 1/8'" (NPT} sq-hd pipe (3)

{X}- As Required.

PRINTED IN UNITED STATES OF AMERICA FPRINTED [N UNITED STATES OF AMERICA
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TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

-241- -

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

RANGE SELECTOR VALVE

TD=15BF 22001 up-
TD=15BPS 22001 up

S

SS
OO

w@
o

RANGE SELECTOR VALVE — Conriuen

TD=-15BP 22001 u>

TD=15BPS 22001 up

1
CE-6¥095
F:JEOF:. MBER DESCRIFTION RNE:.' L ARt DESCRIPTION
700 021 €91 VALVE ASSY, range selector 3 617 240 C1 SPRING, spool centeving (6)
379 181 R1 oM RING, 5/8 x 3/4 x 1/16" {valve
mounting) (5) 4 617 241 Cl1 SPAW, spring {6)
574 069 R1 nov RING, 3/4 x 7/8 x 1/16" {valve
mounting) 5 617 239 Ci PLUG, spaol {2}
444 652 PLUG, /8" NPT sq-soc-pipe [in F, C '
and R ports in valve top) {3} 6 369 751 R1 2O BING, 351 x .495 x .072" (2)
3 617 242 C1 COVER, body end {2) 7 BORY, valve (not furnished separately}
179 817 5/16 x 7/8" hex=hd cap SCREW (16)
103 320 5/16" lock WASHER {16} 8 SPOQL, forward and reverse (2) {rot
furnished separately) .
2 370 943 R1 HOU RING, 1-1/8 x 1=1/4 x 1/16" (6) 9 SPOQOL (nct furnisheu:}:_s_eparately)

FRINTED IN UNITED STATES OF AMERICA
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TRANSMISSION

{FOR POWER SHIFT CRAWLER TRACTORS)

-242=-

TRANSMISSION

RANGE SELECTOR VALVE

™

{Rockiord)
TD-15BF &001 to 22000
TD-15BPS 9371 to 22000

RANGE SELECTOR VALVE —
(Rockiord) ConTinuED

TD=-=15BP 6001 te 22000
TD-15BPS 9371 to 22000

CE-90442
':i,’:' LAY DESCRIPTION ':.E;:' ';‘z-h:;:: DESCRIPTION
i 324 021 R1 GASKE'T, valve plate 22 10 026 R BEARING, plate needle
2 SGREW, 1/4 x 3/4" fl-hd 23 324 022 R1 RING, piston hook type
3 603 745 C91 PLATE w/BEARING, 10 026 R] and two 24 331 950 R11 INDICATOR, range selector {used only on
PIN, 20 348 Rl selector valve tractors equipped with range selector
valve COVER, 324 003 R, without "N"
4 324 019 R1 GASKET, range selector valve marking)
1
5 ed PIN (Not Furnished Separately) 25 20 348 R1 PIN, 1/Z x 1-3/4" selector valve plate roll
(2)
& 324 009 R1 WIPER, range selector valve
26 615 851 C1 SE AL, shait
i 347 641 R1 oM RING, wiper (3/4x 7/8x 1/16m
27 615 850 C1 WASHER, seal back up
8 324 010 R1 SPRING, valve wiper
] VALVE (Not Furnished Separately)
g 324 004 R2Z WASHER., thrust (2) 603 744 C91 VALVE ASSEMBLY, range selector
11 324 105 R91 BEARING, thrust needle {Composed of -
1 BALL 13722 D
12 276 578 R91 BEARING 1 BEARING 276 578 R91
: 1 BEARING 324 105 RY1
13 nQit RING, shaft (order SEAL, 615 851 C1 1 COVER 324 003 R1
and WASHER, 615 8§50 Gl1) 1 GASKET 324 019 R1
1 GASKET 324 021 R1
14 324 003 R1 COVER, range selector valve 1 KEY 124 549
1 noy RING 347 641 R1
15 516 010 R1 RING, snap (2) 1 PLATE 403 745 C91
1 RETAINER 324 013 R1
16 124 549 KEY (Woodruff No. 9} 1 RING 516 010 R1
1 RING 324 022 R1
17 324 013 R1 RETAINER, spring 1 SEAL 615 851 C1
E 1 SHAFT 324 006 R92
19 324012 R1 SPRING, detent 1 SPRING 324 010 R1
1 SPRING 324012 R1
20 13722 D BALL, 7/32" dia detent spring ‘1  WIPER 324 009 R1
2 WASHER 324 004 R2
21 324 006 R92 SHAFT, range selector valve 1 WASHER 615 850 C1 )

PRINTED IN UNITED STATES OF AMERICA
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TRANSMISSION

(FOR POWER SHIFT GRAWLER TRACTORS)

-243-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF, L H.PART

REF, I,H,PART

Mo NUMBER DESCRIPTION MO NUMBER DESCRIPTION
FORWARD CLUTCH PACK AND RELATED PARTS FORWARD CLUTCH PACK AND RELATED PARTS — Conrinuen
{Rockford) {Rockford}

324 242 R1 PLATE, clutch backing {2}

627 363 C91}
324 245 R1 RING, snap {internal) {2)
627 366 C1 RING, snap {external) {(part of HUB ASSY,
’ 627 363 C91)
333 857 RZ2 RING, snap {(external). (2)
627 367 C1 RING, snap {internal) {part of HUB ASSY,
627 363 C91)

[T ot ——

627 365 C1 PLATE, clutch backing {part of HUB ASSY,

. = 'y \2{Bl2?0
| @'
2

324 231 R1 RETAINER, clutch hub (4}

324 232 Rl RING, snap (internal) {2)

584 269 R1 SPACER, washer {one used with PACK ASSY,
321 970 R91, 610 550 C91 and 610 095 C91)
{Two used with PACK ASSY, 610 756 C92,
610 758 C92, 625 802 CY2and 625 800 C92)

6A 610 769 C1  WASHER, (Two used with PACK ASSY,

610 756 C91, 610 7568 C92 and 625 800 C92

625 802 C92)

4
5
6
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-244 -~
TRANSMISSION

{(FOR POWER SHIFT CRAWLER TRACTORS)

244 -
TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF, L, PART

NO. NUMBER DESCRIPTION

REF. L H,PART

NO. NUMEBER DESCRIPTICN

FORWARD CLUTCH PACK AND RELATED PARTS — Cowntinuen
{Rockiord)

7 584 268 R91 BEARING, thrust washer (A-300582} (2)
R 324 215 R92 GEAR w/BUSHING, 610 007 C1 second speed
drive
TD-15BP 6001 to 21158
TD-15BPS 9371 to 21158
8 610 767 C92 GEAR., c¢lutch
TD-15BF 21159 up
TD=-=15BPS 21159 up
E] 610 007 1 BUSHINCG. gear :
(2) TD-15BP 6001 to 21158
(2) TD~15BPS 9371 to 21158
9A A10 772 $91 BEARING, roller

{4} TD-158P 21159 up
(4) TD-15BPS 21159 up

9B 610 770 C1 SPACER, bearing
(2) TD-15BP 21159 up

{(2) TD-15BPS 21159 up

10 3265 012 R1 WASHER, second gear thrust

11 358 236 R1 RING. forward clutch shaft front bearing snap
(2) ;

12 325 013 R1 GEAR, reverse drive

13 ‘ST 278 BEARING, forward clutch shaft front

14 290 987 R1 nOv RING, rotor (1-3/4 x 2 x 1/8") {uged

with SEAL and ROTOR, 321 972 R92)

SLEEVE, oil seal wear (used with OIL SEAL,
610 023 C91)
TD=15BP 6001 to 20522
TD-15BP5 9371 to 20522

l4a 610 026 C1Y

15 619 584 G91 OIL SEAL, clutch shaft {together with

HOUSING, 609 515 CGl, RING, 306 359 R1

-and SLEEVE, 610 026 C1 will work for SEAL

and ROTOR, 321 972 R92
TD=15BP 6001 te 20522
TD-15BPS 9371 to 20522

154 619586 G241  OIL SEAL, clutch shaft
TD-15BP 20523 up
TD-15BPS 20523 up

16 610411 C1 nO" RING, forward clutch shaft housing
{3-1/2x 3-3/4x 1/8"}
k7 609 515 C1 HOUSING, oil seal (together with RING,
306 359 R1, OIL SEAL, 619 584 €91 and
SLEEVE, 610 026 Cl will work {for HOUSING,
325 015 R2) :
TD=-15BP 6001 to 20522
TD-15BPS5 9371 to 20522
179 B6O 7/16 x 1=1/4" hex-hd cap SCREW {3}
103 322 7/16" lock WASHER (3)

17a 609 513 Cl HOUSING, oil seal
TD=15BP 20523 up

TD-15BPS 20523 up

610 081 C1 SCREW, 7/16 x 1-1/8" hex~hd cap {3}
163 322 7/ 16" lock WASHER (3)
18 325 061 R3 YOKE, transmission drive {*)

TD=15BP 600} to 20522
TD=-16BPS 9371 to 20522
18A 609 514 C21 YOKE, transmission drive {¥}
TD-15BP 20523 up
TD-15BPS 20523 up
19 702 959 C1 PLATE, internal splines (26) (26 PLATE,
702 959 Cl, will work for PLATE,
324 240 R1) {See NOTE)
PLATE, internal splined (26) (order 26
PLATE, 702 959 C1) (See NOTE]}

19 324 240 R1

20 324 241 R1 PLATE, external splined (24)

21 324 244 R1 PIN, dowel (2)

FORWARD CLUTCH PACK AND RELATED PARTS -~ ConTinuzp
{Rockford)

22 346 646 R91 HUB, clutch (order HUB ASSY, 627 363 C91)
(2)

22 627 364 C1 HUB, clutch (part of HUB ASSY 627 363 C91)

22A HUB {Not furnished separately}

22B SPRING, piston return {Not furnished
separately}

22C RETAINER, spring (Not furnished separately)

. 22D RETAINER, plate (Not furnished separately)

23 627 969 C1  "O' RING {piston hook type) (4)

24 324 228 R2 HOUSING, clutch piston

TL-15BP 6001 to 25729
TD=-15BPS 9371 to 25729
{Order the following parts -

1 HOUSING 627 669 C1
3  PIN 627 666 C1
2 PISTON 627 667 C1
1 FISTON 627 668 Cl)

24 627 669 C! HOUSING, clutch piston
TD=-15BP 25730 up
TD-15BPS 25730 up

25 324 222 R1 RING, snap (external) (4)

26 324 223 RI1 Q" RING (piston heok type) (2)

27 324 221 RI PISTON, accelerating {Order two PISTQON,
610 481 C1)
{2} TD-15BP 6001 to 20231
{2) TD-I5BPS 9371 to 20231
PISTON, accelerating
{2) TD-15BP 20232 to 25259
{2) TD-15BPS 20232 to 25259
PISTON
{2) TD-15BP 25260 to 25729
{2) TD-15BPS 25260 to 25729
{Order the following parts -

27 610 481 C1

27 627 093 C1

1 HOUSING 627 669 C1
3 PIN 627 666 C1
2  PISTON 627 667 C1
1 PISTON 627 668 C1)

27 627 667 C1 PISTON, accelerating
{2) TD-15BP 25730 up

{2) TD-15BPS 25730 up

VALVE, disc (used with PACK ASSY,
321 970 R91, 327 434 R91, 610 094 C91,
and £10 095 C91) (2)
28 610 751 C1 VALVE, disc {used with PACK ASSY,
610 550 C91, 610 552 C91, 4610 756 C92,
610 758 €92 and 625 800 R2 and 625 8G2 CY2)

DISC, reinforcing {used with PACK ASSY,
321 970 R91 and 327 434 R91] (2)

DISC, reinforeing {used with PACK ASSY,
610 756 C¢1 and PACK ASSY, 610 758 C91}
(2)

29 625 205 C1 DISC, reinforcing {used with PACK ASSY,

625 800 C91 and PACK ASSY, 625 802 C91){2)

28 324 220 R1

29 324 219 R1

29 610 760 C1

30 324 218 R1  PIN, dowel (used with PACK ASSY,
321 970 R91 and 327 434 R91) (3)
304 o785 C1  PIN, guide
(3) TD-15BP 6001 to 25729
{3) TD-15BPS 9371 to 25729
{Qrder the following parts -
1  HOUSING 627 669 C1
3 PIN 627 666 C1
2  PISTON 627 667 C1
&£ I PISTON 627 668 C1)

NOTE: Do Not Intermix Clutch Plate
702 959 C1 with displaced
324 240 R1 Clutch Plates in any
one Clutch Pack Assembly.

* -~ Not Part of Transmission Assembly.

PRINTED IN UNITED STATES OF AMERICA

{(Rev, No, 1
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~245-
TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

-245-
TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF. I H,PART

NO. NUMBER DESCRIPTION

REF, LH.PART

NO. NUMBER DESCRIPTION

FORWARD CLUTCH PACK AND RELATED PARTS — ConTinyep
(Rockford)
304 627 666 G1 PIN, guide
{3) TD-15BP 25730 up
{3) TD-15BPS 25730 up

31 324 227 R1 "O" RING {separator plate)

32 347 297 R1 RING, snap (internal)

33 324 225 R2 PISTON, clutch
TD-15BP 6001 to 25729
TD-15BPS 9371 to 25729
(Order the following parts -

1 HOUSING 627 669 C1
3 PIN 627 666 Cl
2 PISTON 627 667 C1
1 PISTON 627 668 Cl1)
33 627 668 C1 PISTON, clutch
TD-15BF 25730 up
TD-15BPS 25730 up
34 324 226 R1 "OM RING ({lathe cut)
35 347 554 R1 PLUG, 3/4" pipe
36 TUBE (Not furnished separately)

37 324 238 R1 PIN, dowel

37A 324 238 R1  PIN, dowel (used with SEAL and ROTOR,
321 972 R92)

38 324 217 R91  SHAFT ASSY, clutch
TD«15BP 6001 to 20231
TD-15BPS 9371 to 20231
(Order the {sllowing parts -
1 CAP SCREW 610 081 C1
1 HOUSING 609 513 C1
3 7/16" lock WASHER
2 DISC 610 760 C1
3 PIN 610 755 C1
2 PISTON 610 481 C}
1 RING 610 411 C1}
1 RING - 324 226 R1
1 RING 324 227 R1
1 SEAL 619 586 C91
1 SHAFT 610 477 C91
2 VALVE 610 751 C1
1 YOKE 609 514 C21 )
is 610 750 C91  SHAFT ASSY, clutch
TD-15BP 20232 to 20522
TD-15BPS 20232 to 20522
{Order the following parts -
3 CAP SCREW 614 081 C1
1 HOUSING 609 513 C1
3 7/16" lock WASHER
2 DISC 610 760 C1
3 FPIN 410 755 C1
2 PISTON 610 48] C1
1 RING 610411 C1
1 RING 324 226 R1
3 RING 3124 227 R1
1 SEAL 619 586 C91
1 SHAFT 610 477 C91
2 VALVE 610 751 Cl.
3 YOXE 609 514 C21 )
38 610 477 C91 SHAFT ASSY, clutch  (Used with
PACK ASSY, 610 094 C91 and 610 095 C91}
TD=15RBP 20523 to 21158
TE-15BPS 20523 to 21158
{Composed of = .
1 PIN 324 238 R}
1 PLATE 610 478 C1
1 PLUG 347 553 R1
1 PLUG 347 55¢ R1
2  RING 324 222 R1
§1 TUBE
a8 £10 765 C91  SHAFT, assy clutch (used with PACK

ASSY, 610 756 C92 and 610 758 C92)

TD=-I5BP 21159 up
TD-15 BPS 21159 up
{Composed of -

FORWARD CLUTCH PACK AND RELATER PARTS — ConTiNuED
(Rockford)

38 610 765 C91  SHAFT, assy. clutch {Cont'd)

{Composed of - Cont'd)

2 PIN 17 164 R1
1 PLATE 610 478 C1
3 FLUG 347 553 Rl
1 PLUG 347 554 RI
z RING 324 222 R1 }

38 627 138 C91 SHAFT ASSY, clutch {Used with PACK

ASSY, 625 800 C91 and 625 802 £92)

TD-15BP 25260 up
TD-158BPS 25260 up
{(Composed of =

1 PIN 324 238 R1

2 PIN 17 164 R1

1  PLATE 627 092 C1

1 PLUG 347 553 R1

1 PLUG 347 554 R1

2 RING - 324 222 R1)
17 164 R1 PIN, roll (Use with SHAFT

610 765 C91 and SHAFT 627 138 G91)
{(2) TD-15BP 21159 up
{2) TD-15BPS 21159 up

PLATE, separator (Order KIT,
610 877 C91)

3% 346 596 R91

TD-15BP 6001 to 20231
TD-15BPS 9371 to 20231

PLATE, separator
TD-15BP 20232 to 25259
TD-15BPS 20232 to 25259

39 614 478 C1

39 627 092 C1 PLATE, separator
TD-15BP 25260 up
TD-15BPS 25260 up
KEY, reverse drive gear

PLUG, 1/2" pipe

40 325014 R]
41 347 553 R1

42 324 216 R92 GEAR w/BUSHING, 610 007 Cl, first speed
drive (Part of TRANSMISSION, 331 957 R93)
{B-305811)

TD-15BP 6001 to 21158

GEAR w/BUSHING, 610 007 Cl, first speed

drive (part of TRANSMISSION, 331 958 R93}
{B-306012)

42 333 844 R92

TD=-15BPS 9371 to 21158

CGEAR, clutch {Part of TRANSMISSION,
331 957 R94)
TD-15BP 21159 up
GEAR, clutch {Part of TRANSMISSION,
331 958 R94)
TD-15BPS 21159 up

42 510 768 C92
42 610 773 C92

43 325011 RY WASHER. first speed forward gear thrust
TD-15BP 6001 to 21158
TD=-15BPS 9371 to 21158

43 . 611253 C) WASHER., first speed forward gear thrust
TD-15BP 21159 up
TD-15BPS 21159 up

44 321 966 R91 BEARING, ferward clutch shaft rear

45 359 894 R1 RING, forward clutch shaft rear bearing snap

46 285 724 R nOM RING, forward cluteh shaft hydrautic

manifold {(3-3/8 x 3-5/8 x 1/8")

47 73?-5 059 R1 RING, forward clutch shaft rear sealing (4}

48 350 667 R1 nQ' RING, forward clutch shaft hydraulic

manifold (11/16 x 7/8 x 3/32") (2)

49 325 060 R1 MANIFOLD, forward clutch shaft hydraulic

444 698 PLUG, 3/8" hex-soc-hd pipe (ed or
zn=pltd) {2}

179 860 7/16 x 1-1/4" hex~hd cap SCREW (3)

103 322 7/16" lock WASHER (3)

1 PIN 124 238 R1
Continued in next column § - Not Furaished Separately.
PRINTED IN UNITED STATES OF AMERICA {Rev. No,. I 10-71) PRINTED {N UNITED STATES OF AMERICA




-246-

TRANSMISSION

(FOR POWER SHIET CRAWLER TRACTORS)

-246-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF. I, H, PART
NO. NUMBER

DESCRIPTION

REF.
ND,

© I, H. PART
NUMBER

DESCREIPTION

FORWARD CLUTCH PACK AND RELATED PARTS - Continuen

FORWARD CLUTCH PACK AND RELATED PARTS— Continueo

{Rockfoxd) (Rockford)
- - A L. e 625 800 C92 PACK ASSY {Cont'd)
50 654 746 C1 2-35{;1\:‘0:;‘{1:‘2?:1;5(:1551011 case upper {2-3/B x {Compoased of - Cont'd)
26 PLATE 702 959 C1
51 625 821 G1 SPRING, compression (inner) {6} 2‘11 ;ii?g 2;; gz; (R:i
TD-15BP 25260 up 2 PLATE 324 242 R1
TD-15BES 25260 u 4 RETAINER 324 231 R1
H 2 RING 324 222 R1
52 625 206 C1 SPRING, compression{outer) {5) 1 RING 347 297 R1
: & RING 324 232 R1
TD-15BP 25260 up 2 RING 324 245 R1
TD-15BPS 25260 up 2 RING 333 857 R2
< . 1 RING 627 366 C1
627 363 C91 HUB ASSY w/backing PLATE (will work for 1 RING 627 367 Gl
H&_;B, 3}*? 64? R91) 1 SHAFT 627 138 C91
SRSESEE s % 2 SPACER 584 269 R1
1 HUB 627 364 C1 2 SPACER 610 770 C1
I ghalb 227 ;22 ol 6 SPRING 652 206 C1
1 RING ! 6 SPRING 625 821 C1
1 RING 627 367 C1 ) 2  VALVE 610 751 C1
2 WASHER 610 769 C1 )
321 970 R9]  PACK ABSY, final clutch {forward) (part of 327 434 R91 PACK ASSY, final clutch (forward} {part of
TRANSMISSION, 331 957 R%1) TRANSMISSION, 331 958 R91)
TD-15BP 6001 to 20231 TD-15BPS 9371 to 20231
{Order the following parts - (Order the following parts -
3 CAP SCREW 610 081 C1 3 CAPSCREW 610 ¢81 C1
1 HCUSING 609 513 C1 1 HOUSING 609 513 C1
3 /16" lock WASHER 3 T/16"lock WASHER 103 322
1 PACK ASSY 610 756 C92 1 PACK ASSY 610 758 C91
1 RING 306 359 R1 1 RING 306 359 R1
1 SEAL 619 586 C91 1 SEAL 619 586 C91
1 YOKE 609 514 C21) 1 YOKE 609 514 C21 }

610 550 C91 PACK ASSY, f{inal clutch (forward) (part of 610 552 C91 PACK ASSY, final clutch (forward) (part of

TRANSMISSION, 609 959 C91) TRANSMISSION, 609 960 C91)
TD-15BPF 20232 to 20522 TD-15RBPS 20232 to 20522

{Order the ioliowing parts * {Order the following parts -

3 CAP SCREW 610 081 C1 3 CAPSCREW 610 081 Cl1

1 HOUSING 609 513 C1 1 HOUSING 609 513 Cl1

3 7/16" tock WASHER 3 7/16"lock WASHER 103 322

1 PACK AS5Y 610 756 C92 1 PACK ASSY 610 758 C92

1 RING 306 359 R1 1 RING 306 359 RI

1 SEAL 619 586 C9L 1 SEAL &£19 586 C91

1 YOKE 609 514 C21 ) 1 YOKE 609 514 C21 )

610 095 C91 PACK ASSY, final cluteh (forward) (part of 410 094 C91 PACK ASSY, final clutch {forward) (part of
TRANSMISSION, 331 957 R93) {order PACK TRANSMISSION, 331 958 R93) (Order
ASSY, 625 800 C92) PACK ASSY, 625 802 C92)

TD-15BP 20523 to 21158 TD-15BPS 20523 to 21158

610 756 C92 PACK ASSY, final clutch (forward} {order 610 758 C9! PACK ASSY, final clutch {forward) {order
PACK ASSY, 625 800 C92) PACK ASSY, 625 802 C92)

TD-15BP 21159 to 25259 TD-15BPS 21159 to 25259

625 800 C91 PACK ASSY, final clutch (forward}{order 625 802 C91 PACK ASSY, final clutch (forward){order
PACK ASSY, 625 800 C92) (part of TRANS - PACK ASSY, 625 802 C92) {part of
MISSION, 331 957 R94 and 703 257 C94) TRANSMISSICON, 331 958 R94 and

TD-15BP 25260 to 25700 703 258 C94)
, 627 172 €92 PACK ASSY, final clutch {forward) {order TD-15BPS 25260 to 25700
PACK ASSY, 625 800 C92) 627 173 C92 PACK ASSY, final clutch (forward) {order
TD-15BF 25701 to 25729 PACK ASSY, 625 802 C92)

625 800 C92 PACK ASSY, final clutch {forward)} {will TD=15BPS 25701 to 2572%
work for PACK, 321 970 R¢1, PACK, 625 802 C92 PACK ASSY, final clutch {forward) (will
61¢ 55D €91, PACK, 610 095 C91, PACK, work for PACK, 327 434 R91, PACK,

627 172 C91 and PACK, 625 800 C91} 610 552 C91, PACK, 610 758 C91, PACK,
{part of TRANSMISSION, 703 257 C94) 627 173 C92, PAGK, 610 094 €91 and
TD-158BF 25730 up PACK, 625 802 C91) (part of TRANSMISSION
{Composed of - = 703 258 C94})
4 BEARING 610 772 C91 TD-15BPS 25730 up
2 BEARING 584 268 R91 {CHripasEe dE-
L fES gon b 4 BEARING 610 772 €91
1 GEAR 610 767 C92
2 BEARING 584 268 R91
1 GEAR 610 768 C92
2 DISC 625 205 C1
1 HOUSING - 627 669 C1
1 GEAR 610 767 C92
2 HUB 627 363 C91
2 o RING 324 223 R1 1 GEAR 610 773 C92
eyl 1 HCUSING 627 66% C1
4 O RING 627 969 C1
el 2 HUB 627 363 C91
1 o' RING 324 226 R1
1 gl RING 324 227 R1 2 HOW RING 324 223 R1
2 PIN . 324 244 R1 4 o RING 627 969 C1
X o' RING 324 226 R1
3 PIN 627 666 C1l iy o 24 227 R1
2 PISTON 627 667 C1 1, MOMEING 4
1 PISTON 627 668 C1 R B S
Continued in next column % . Not Part of Transmission Assembly.
PRINTED 1N UNITED STATES OF AMERICA (Rev. No. 1 10-71i PRINTED (N UNITED STATES OF AMERICA




-24bA-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

2464 -

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF, L H.PART

NUMBER DESCRIPTION

REF. L H.PART

NO NUMBER DESCRIPTION

N2 RELATED PARTS — Continyen

KH NO.,
L 1 FORWARD CLUTCH PACK A

T [Rockiord}

625 802 C92

PACK ASSY {Cont’d}
{Composed of = Cont'd)

2  PIN 324 244 R1
3 PIN 627 666 Cl1
2 PISTON 627 667 C1
1 PISTON 627 668 C1
26 PLATE 702 959 C1
24 PLATE 324 241 R1
2 PLATE 324 242 R1
1 PLATE 627 365 C1
4 RETAINER 324 231 R1
2 RING 324 222 R1
1 RING 347 297 R1
2 RING 324 232 R1
2 RING 324 245 R1
~ 2 RING 333 857 R2
1 RING 627 366 C1
. 1 RING 627 367 C1
' 1 SHAFT 627 138 C91
2 SPACER 584 269 Rl
2 SPACER 610 770 G1
6  SPRING 625 206 C1
6 SPRING 625 821 C1
2 VALVE 610 751 C1
2 WASHER 510 769 C1 }

610 877 C91 KIT, separator plate field service
TD+~15BP 6001 to 20231
TD-15BPS 9371 to 20231
{Consists of -

FORWARD CLUTCH PACK AND RELATED PARTS ~ Conminuen
{Rockford)

2 DIsSC 610 760 C1
3 PIN 610 755 Cl1
2 PISTON 610 481 C1
1 PLATE 610 478 C1
1 RING 324 226 R1
1 RING 324 227 R}
2 VALVE 610 751 C1 )
[p—
E
-
C/;
P
o PRINTED IN UNITED STATES OF AMERICA {(Rev. No. 1 10-71) PRINTED IN UNITED STATES OF AMERICA
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MEMORANDA

-246B-

MEMORANDA

PRINTED IN UNITED STATES OF AMERICA

[Rev. No, 1
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-247-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

~247-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

REF, I, H.PART

NO NUMBER DESCRIPTION

REF, I,H.PART

NQ., NUMBER DESCRIPTION

REVERSE CLUTCH PACK AND RELATED PARTS
{Rockford)

REVERSE CLUTCH PACK AND RELATED PARTS — ConTinuen
(Rockford) ’

31 30 28 2926 37 34 35

Wi

IPA-66307 M

627 37¢ C1

1 PLATE, backing (part of HUB ASSY,
627 369 C1)
1 324 254 R1 PLATE, clutchk backing (2)
2 627 366 C1 RING, snap (external} (part of HUB ASSY,
| . 627 369 Cl1}
z 324 245 Rl RING, snap (internal) {2)
3 627 367 C1 RING, snap {internal) {part of HUR ASSY,
’ 627 369 C1)
3 333 857 R2 RING, snap (external}_ 2)
4 324 231 R1 RETAINER, clutch hub {4}
5 324 232 R1 RING, snap (interazl) (2)
[ 584 269 R1 SPACER, washer (Four used

6A 510 769 C1

with PACK ASSY, 327 433 R91, 610 551 C91
and 610 553 C91) [twé used with PACK
ASSY, 610 757 C91 and 610 759 C91)

WASHER, thrust (Two used with PACK
ABSY, 610 757 C92, 610 759 G52,

7 584 268 R91
8§ 324 215R92
8 61¢ 767 C92
9 610 007 C1

9A 610 772 C91

9B 610 770 C1

625 801 €92 and 625 803 <92)

10

325 0i2 R1

BEARING, thrust washer (2},

GEAR w/BUSHING 610 007 Cl second speed
drive v
TD-15BP 6001 to 21158
TD-~15BPS 9371 to 21158

GEAR, clutch
TD-15BP 21158 up
TD-15BPS 21158 up

BUSHING, gear
{Z) TD-15BP 6001 to 21158
(2) TD-15BPS 9371 to 21158
BEARING, roller
(4) TD-158BP 21159 up
(4) TD-15BPS 21159 up

SPACER, bearing
(2} TD~15BP 21159 up
{2) TD-15BPS 21159 up

WASHER, second gear thrust

LA

PRINTED IN UNITED STATES OF AMERICA

PRINTED iN UNITED STATES OF AMERICA




-24B-

-248~
TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) {FOR POWER SHIFT CRAWLER TRACTCRS)
A LERe AR DESCRIPTION REF. L BT DESCRLPTION
NGO, NUMBER NQ. NUMBER

REVERSE CI.UTCH PACK AND RELATED PARTS — ConTinueED
ARock{ord¥

Bl 325 017 R1 GEAR, reverse driven

12 321 966 R9t BEARING, reverse clutch shaft front

13 359 894 R1 RING, reverse clutch shaft front bearing snap

i4 325 §59 R1 RING, sealing (4)

15 574 069 R1 "o RING (3/4 x 7/8 x 1/16"} (Used with
SHAFT ASSY, 324 247 R91)

15 347 641 R1 nON RING {3/4 x 7/8 x 1/16") (Used with
SHAFT ASSY, 610 761 C91 and 627 139 C91)

16 324 253 R2 PLUG, tachometer drive

TD-15BF 6001 to 22000
TD-15BPS 9371 to 22000
17 324 252 R1 RING, snap {internal)
174 350 667 R1 RING, reverse clutch shaft hydraulic
rnanifold seal {11/16x 7/8 x 3/32")
(used with MANIFOLD, 325 082 R2 and
MANIFOLD, 604 666 Cl) (2)
18 345 836 R1 SHIM, reverse clutch shaft {.010)
{X}) TD-15BP 7730 up
(¥) TD-15BPS 9371 up
18 345 837 R1 SHIM, reverse clutch shaift (. 030}
{X) TD-15BP 7730 up
{X)} TD-15BPS 9371 up
18A 285 724 &1 RING, reverse clutch shaft hydraulic
manifold sealing {3-3/8 x 3-5/8 x 1/8")
{used with MANIFOLD, 325 082 R2 and
MANIFCLD, 604 666 Cl)
18B 325 018 R1 SHIM, reverse clutch shaft (. 020)
(X} TD-15BP 6001 to 7729
18B 325 019 R1 SHIM, reverse clutch shaft {.010)
{X) TD-15BP 6001 to 7729
18B 325 020 R1 SHIM, reverse clutch shaft (.U0U5)
- (X} TD-15BP 6001 to 7729
19 325 082 R1 MANIFOLD, raverse clutch shaft hydraulic
TD-15BP 6001 to 7729
{Order the following parts =
1 MANIFOLD 604 666 Cl

1 PLUG 604 667 Cl
1  RING © 285 724 R1
1 RING . 307 915 R1
Z RING 350 667 R1
3  SHIM 345 836 R1
3 SHIM 345 837 R1 )
19 325 082 R2 MANIFOLD, reverse clutch shaft hydraulic

TD-15BP 7730 to 20118
TD-15BPS 9371 to 20118

{Order the following parts -

1 MANIFOLD 604 666 C1
1 PLUG 604 667 C1
1 RING 307 915 R1 )
19 604 666 C1 MANIFOLD, reverse clutch shaft hydraulic

TD-15BP 20119 up
TD-15BP5 20119 up

444 698 PLUG, 3/8" hex-soc-pipe {cd or zn-pitd}
{2}
179 860 7/16 x 1-1/4" hex-hd cap SCREW (2)
179 867 7116 % 2-1/4" hex=hd cap SCREW
179 872 T/16 x 3-1/2" hex-hd cap SCREW
103 322 7/16" lock WASHER (4)
20 296 247 R1 RING. tachometer cable adapter

TD-15BP 6001 to 20018

TD-15BPS 9371 1e 20118
20 307 915 R1 RING, tachometer cable adapter

TD-15BP 20119 up

TD-15BPS 20119 up

REVERSE CLUTCH PACK AND RELATED PARTS — Conminuen
{Rockford}

2BA HUZR {Not furnished separately)

25B SPRING, piston return (Not furnished
separately)

25C RETAINER, spring{Not furnished separately)

25D RETAINER, plate(Not furnished separately)

26 627 969 Gl  “O" RING (piston hook type) (4)

27 324 228 R2 HOUSING, clutch piston

TD-15BP 6001 to 25729
TD-15BP5 9371 to 25729
{Order the following parts -

1 HOUSING 627 669 Cl
3 PIN 627 666 C1
2 PISTON 627 667 C1
. ; 1  PISTON 627 668 C1)
27 627 66’;}1 C1 HOUSING, clutch piston

TD-15BP 25730 up
TD-15BPS 25730 up

28 324 222 R1 RING, snap {external) (4)

29 324 223 R2 Q" RING {Piston haolk type) (2]

30 324 221 R1 PISTON, accelerating {order two PISTON,
610 481 C1)

{2) TD-15BP 6001 to 20231

(2) TD-15BPS 9371 to 20231
30 610 481 C1 PISTON, accelerating

(2) TD-15BP 20232 to 25259

{(2) TD-15BPS 20232 to 25259
30 627 093 CL PISTON, accelerating

{2) TD-15BP 25260 to 25729

{2} TD-15BPS 25260 to 25729

{Order the follawing parts -

1 HOUSING 627 669 Cl

3 PIN 627 666 Cl

4 PISTON 627 667 C1

i PISTON 627 668 Cl1}
30 627 667 C1 PISTON, accelerating

{2} TD-15BP 25730 up
(2} TD-15BPS 25730 up

31 324 220 Rl  VALVE, disc {Used with PACK ASSY,
321 97t R91 and 327 433 R91) {2}
3t 610 751 €} VALVE, disc (Used with PACK ASSY,

610 551 C91, 6190 553 C91, 610 757 C92,
610 759 C92, 625 BO1 C92 and 625 B03 C92)
(2)

32 324 219 R1 DISC, reinforcing (Used with PACK ASS5Y,
321 971 R91 and 327 433 R91) (2)
32 £25 205 C1  DISG, reinforcing {Used with PACK ASSY,

610 757 C92, 610 759 C92, 625 801 C92,
and 625 803 C92) {2)

32 610 760 Ct DISC, reinforcing (Used with PACK ASSY,
610 581 €91, 610 553 C91, 610 757 C92
and 610 759 C92} (2).

33 324 218 R1 PIN, dowel (Used with PACK ASSY,
321 971 R91 and 327 433 R91) (3)

33A 610 755 C1  PIN, guide
{3} TD-15BP 6001 io 25729
(3) TD-15BPS 9371 to 25729
{Order the following pavrts -

1 HOUSING 627 669 C1
3 PIN 627 666 C1
2 PISTON 627 667 Cl
I PISTON 627 668 C1})

33A 627 666 C1  PIN, guide
{3} TD-15BP 25730 up
(3) TD-15BPS 25730 up

21 9 410 363 P L hid: i ifold 34 324 227 R1  "OQ'" RING
LUG, reverse clutch shaft hydraulic m%rillg 35 347 297 R1 RING, snap (internal)
TD=-15BP 6001 to 2
20118 36 324 225 R2 PISTON, clutch
TDR-1SBPS 931}t 29 TD-15BP 6001 to 25729
21 4Dt 667 C1 PLUG, reverse clutch shaft hydraulic manifold TD-15BPS 9371 to 25729
TD-15BP 20119 up 1 HOUSING 627 669 C1
TD-15BPS 20119 up 3 PIN 627 666 C1
22 702 959 C1 PLATE, internal splines (22} (22 PLATE, 2  PISTON 627 667 C1
702 959 Cl1 will work for PLATE, 1 PISTON 627 668 G1)
324 240 R1] {See NOTE) 36 627 668 C1 PISTON, cluich
22 324 240 R1 PLATE, internal splined {22) (order 22 TD-15BP 25730 up
PLATES, 702 959 C1) {See NOTE} TD-15BPS 25730 up
23 324 241 R1 PLATE, external splined (20) NOTE: Do Not Intermix Clutch Plate
5 i s HUB oo (bedes HUB ASSY, 627 369 G91 124909 Sl s Disalaen BRE TR
o , clutch {order B 9 ) Cluteh Plates in Any One Cluteh Pack
25 627 364 C1  HUB, clutch (part of, HUB ASSY, 627363 C91) oy 2::3;?;11‘“
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-248A-
{FOR POWER SHIFT CRAWLER TRACTORS)
Fr:EoF- '&:’MF:EF: DESCRIFTION
Oy
e / REVERSE CLUTCH PACK AND RELATED PARTS — Conrinuen
{Rockford)
37 324 226 R1  "O'" RING (lathe cut)
38 324 238 R1  PIN, dowel {A~305177}
39 346 596 R91 PLATE, separator {Order PACKAGE,
610 877 C91) .
TD-15BP 6001 to 20231
TD=15BPS 9371 to 20231
39 610 478 C1 PLATE, separater
TD-15BP 20232 to 25259
TD-15BPS 20232 to 25259
35 627 092 C1 PLATE, separator
TD-15BP 25260 up
. TD-15BPS 25260 up
40 324 247 R91 SHAFT ASSY, clutch (Order PACKAGE,

610 876 C91)
a TD-15BP 6001 to 20231
TD-158PS 9371 to 20231
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-249- -249 -
TRANSMISSION TRANSMISSION
(FOR POWER SHIFT CRAWLER TRACTORS) (FOR POWER SHIET CRAWLER TRACTORS)
REF. 1. B, PART BESCRIPTION REF. I. H, PART DESERIPTION
NO. NUMBER No. RUMBER

REVERSE CLUTCH PACK AND} RELATED PARTS — Convinuen
{Reckford) .

40 610 761 C91  SHAFT ASSY, clutch {Used with PACK ABSY,
321 971 R91, 610 551 C91 and 610 553 C91)
TD-15BP 20232 to 21158
TD-15BP5 20232 to 21158
{Composed of =

1 "Q" RING 347 641 R1
I PIN 324 238 R1
I PLLATE 610 478 CI
I PLUG 324 253 R1
1 PLUG 347 553 R1
2 RING 324 222 R1
1 RING 324 252 R1

§1 TUBE )
SHAFT ASS5Y, clutch (Used with PACK ASSY,
610 757 C92 and 610 759 Cg2)
TD-15BP to 25259
TD-15BPS to 25259
{Composed of -

40 610 771 C91

1 "Q" RING 347 641 R1
2 PIN 17 164 R1
1 FIN 324 238 R1
1 PLATE 610 478 G1
1 PLUG 324 253 R1
1 PLUG 347 553 R1
2 RING 324 222 R1
I RING 324 252 R1 }

40 627 139 C91  SHAFT ASSY, clutch {Used with PACK ASSY,
625 801 C91 and PACK ASSY, 625 803 C91}
TD=15BP 25260 up
TD-15BPS 25260 up
{Composed of -

1 "Q" RING 347 641 R1
2 PIN 17 164 R1
1 PLATE 627 092 C1
I PLUG 324 253 R1
I PLUG 347 553 R1
2 RING 324 222 R1
1 RING 324 252 R )

17 164 R1  PIN, roll {Use with SHAFT, 610 771 C91 and
SHAFT, 627 139 €91}
(2) TD-15BP 21159 up
(2) TD-15BPS 21159 up

41 118 002 KEY, reverse drive gear

42 TUBE {Not furnished separately)
~" a3 324 216 R92  GEAR w/BUSHING 610 007 Cl, first speed
' drive (Part of TRANSMISSION, 331 957 R93)
TD-15BP 6001 to 21158
GEAR w/BUSHING 610 007 C1, first speed
drive (Part of TRANSMISSION, 331 958 R93})
" TD-15BPS 9371 to 21158
GEAR, clutch {Part of TRANSMISSION,
331 957 R94 and 703 257 C%3)
TD-15BP 21159 up
GEAR, clutch (Part of TRANSMISSION,
331 958 R94 and 703 257 C93}
TD-15BPS 21159 up

43 333 844 R92
43 610 768 C92,

43 610 773 C92

44 325 016 R1 WASHER, first speed reverse gear thrust
TD-15BP 6001 to 21158
TD-15BPS 9371 to 21158
44 611 254 C1 WASEER, first speed reverse gear thrust
s TD-15BP 21159 up
TD-15BPS 21159 up

45 272 477 R91 BEARING, reverse clutch shaft rear

46 359 141 R1 RING, reverse clutch shaft rear bearing snap

47 347 553 R1 PLUG, 1/2" pipe

48 574 D69 R1 "O" RING, 3/4 x 7/8 x 1-1/16"

. TD-15BP 22001 to 23101
TD-15BPS 22001 to 23101

49 6G4 352 C11 DRIVE w/DOWEL, 141 106, flexible shaft
TD=-15BF 22001 to 23101
TD-15BPS 22001 to 23101

REVERSE CLUTCH PACK AND RE[;ATED PARTS - Conrinuen

(Rockford)

50 141 106 DOWEL, flexible shaft
TD-15BF 22001 to 23101
TD-15BPS 22001 te 23101
51 602 869 C91 SEAL, flexible drive shaft
TD-15BP 22001 to 23101
TD-15BPS 22001 ta 23101
52 625 821 C1 SPRING, compression (i.z';ner) (6)
TD-15BP 25260 up
TD-15BPS 25260 up
53 625 206 Cl SPRING, compression (outer) (6)
TD-15BP 25260 up
TD-15BPS 25260 up
321 971 R9t  PACK ASSY, final clutch {reverse} (Part of
TRANSMISSION, 331 957 R91} (Crder PACK
ASSY, 625 801 C92)
TD-15BP 6001 to 20231
610 551 C91 PACK ASSY, final clutch (reverse) {Part of
TRANSMISSION, 609 959 C91} (Will work
for PACK ASSY, 321 971 R91)} (Order PACK
ASSY, 625 801 C92)
TD-15BP 20232 to 21158

PACK AS8Y, final clutch {reverse) (Order
PACK ASSY, 625 801 €92}
TD-1587 21159 to 25259

610 757 C92

PACK ASSY, final clutch (reverse) (Order
PACK ASSY 625 801 C92) (Part of
TRANSMISSION, 331 957 R94 and
703 257 C94)

625 801 C91

TD-15BP 252460 to 25700
PACK ASSY, final clutch (reverse) (Order
PACK ASSY, 625 801 C92)
TD-15BP 25701 to 25729
PACK ASSY, final clutch {reverse) (Will work
for PACK 321 971 RYl, PACK, 610 55} cot,
PACK 627 171 C92, and PACK 625 801 cal)
{Part of TRANSMISSION 703 257 C95}
TD-15BP 25730 up
{Composed of -
4

627 171 C92

625 801 C92

BEARING 610772 C91
2 BEARING 584 268 R91
2 DISC 625 205 C1
1 GEAR 410 767 C92
1 GEAR 410 768 C92
1 GEAR 324 216 R9L
1 HOUSING 627 669 C1
2 HUB 627 369 C91
2 0" RING 324 223 R2
4 "O" RING 627 969 C1
1 Q" RING 324 226 R1
1 "O" RING 324 227 R1
2 PIN 324 244 R1
3 PIN 627 666 Gl
2 PISTON 627 667 C1
1 PISTON 627 668 C1
22 PLATE 702 959 C1
20 PLATE 324 241 R1
Z PLATE 324 242 R1
I PLATE 627 370 C1
2 SPACER, 610 770 C1
2 VALVE 610 751 C!
2 WASHER 610 769 C1
4 RETAINER 324 231 R1
2 RING 324 222 R1
1 RING 347 297 R1
2 RING 324 232 R1
2 RING 324 245 R1
1 RING 627 366 C1
¥ RING 627 367 Cl1
2 RING 333 857 R2
1 SHAFT 627 139 C91
Z SPACER’ 584 269 R1
6 SPRING 625 206 C1
6 SPRING 625 821 C1 )

§ - Not Furnished Separately.
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-250-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)-

REF. I, H, PART
NO. NUMBER

DESCRIPTION

-250~
TRANSMISSION
{FOR POWEB_§H}VF'T7§F!AWLER__TRACTORS‘L
REE: I H: EART DESCRIPTION
NO, NUMBER

REVERSE CLUTCH PACK AND RELATED PARTS — Continvea

{Rockford)

627 369 C91

327 433 R91

610 553 C91

610 759 €92

625 803 C91

627 174 C92

625 803 C92

610 876 C91

HUB ASSY w/backing plate (will work for
HUB, 346 646 R91)
{Consists of -

1 HUB 627 364 Cl
1 PLATE 627 370 Cl
1 RING 627 366 Cl
1 RING 627 367 C1

PACK ASSY, final clutch (reverse) (part of
TRANSMISSION, 331 958 R91) (Order
PACK ASSY, 625 803 C92)

- TD-15BPS 9371 to 20231

PACK ASSY, final clutch {reverse) (part of
TRANSMISSION, 609 960 G91) {Order
PACK ASSY, 625 803 C92)

TD-15BPS 20232 to 21158

PACK ASSY, final clutch (reverse) {order
PACK ASSY, 625 803 C92)

TD-15BPS 21159 to 25259

PACK ASSY, final clutch (reverse} (Order
PACK ASSY, 625 803 C92) (part of
TRANSMISSION, 331 958 R94 and
703 258 C94)

TD-158BPS 25260 to 25700

PACK ASSY, final clutch {reverse) (Oxder
PACK ASSY, 625 803 C92)

TD-15BPS 25701 to 25729

PACK ASSY, final clutch {reverse) (will work
for PACK, 327 433 R9l, PACK, 610 553 C91
PACK, 627 174 €92 and PACK, 625 803 C91)

{part of TRANSMISSION, 703 258 C94)
TD-15BPS 25730 up
{Composed of =

4 BEARING 610 772 C91
2 BEARING 584 368 R91
2 DIsC 625 205 C1
1 GEAR 610 767 C92
1 GEAR 610 773 C92
1 HOUSING 627 669 C1
2 HUB 627 369 C91
2 "0 RING 324 223 R2
2 1O RING 627 969 C1
1 "ot RING 324 226 RI
1 "OY RING 324 227 R1
2 PIN 324 244 R1
3 PIN 627 666 Cl
2 PISTON 627 667 C1
1 PISTON 627 668 C1
22 PLATE 102 959 Cl
20 PLATE 324 241 R]
2 PLATE 324 242 R1
1 PLATE 627 370 C1
4 RETAINER 324 231 R1
2 RING 324 222 R}
1 RING 347 297 R1
2 RING 324 232 R1
2 RING 324 245 R1
2 RING 333 857 R2
1 RING 627 366 C1
1 RING 627 367 Gl
1 SHAFT 627 139 C91
2 SPACER 584 269 R1
2 SPACER 610 770 C1
6  SPRING 625 206 C1
& SPRING 625 821 C1
2 VALVE 610 751 C1
2 WASHER 610 769 C1

KIT, clutch shaft field service
TD-15BP 6001 to 20231

TD=15BPS 9371 to 20231
{Consists of »

2 DISC SIUTE0 Gl
3 PIN 610 755 G1
Z PISTON 610 481 C1
1  RING 324 226 R1
1 RING 324 227 R1
1 SHAFT 610 761 C91
2 VALVE 610 751 C1)

)

REVERSE CLUTCH PACK AND RELLATED PARTS — ConTinuen
[Rockford)

610 877 C91  KIiT. separator plate field ==zrvice
TD-15BP 6001 to 20231
TD-15BPS 9371 te 20231
{Consists of -

2 DISC 610 760 C1
3 PIN 610 755 C1
2  PISTON 610 481 C1
1  PLATE 610 478 C1
1 RING 324 226 R1
1 RING 324 227 R1
2 VALVE 610 751 Cl}
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POWER SHIFT CRAWLER TRACTORS)

(FOR
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TRANSMISSION

POWER SHIFT CRAWLER TRACTORS)

BEVEL PINION SHAFT, SPLINE SHAFT AND
RELATED PARTS

BEVEL PINICN SHAFT, SPLINE SHAFT AND
RELATED PARTS — Conwrtmuen

IPA-68815
EF, WH,
':":' s DESCRIFTION ':m. aRT DESCRIPTION
1 325 025 R1 FORK, high low shifter 14 325 008 R1 CAP, spline shaft bearing
454 522 R1 NUT, lock 179 860 7/16x 1-1/4" hex-hd cap SCREW {3)
1/2 % 2-1/4" hex-hd cap SCREW 103 322 7/16" lock WASHER (3)
15 269 909 R2 PLUG. bevel pinion shaft front bearing
2 325 023 R11  SHAFT, high low shifter retainer
3 359 894 R1 RETAINER, spline shaft rear bearing 16 269 910 R GASKET, bevel pinion shaft front bearing
retainer plug
4 272 479 R91] BEARING, spline shaft rear
5 325 0Bl R1 SHAFT, spline 17 325 005 R1 RETAINER, bevel pinion shaft front bearing
18 285 723 R1 "O" RING, bevel pinion shaft front bearing
[ 325 056 R1i GEAR, first speed driven (42 T) (%) retainer (3-1/8 x 3-3/8 x 1/8")
[ 325 988 R1 GEAR. first speed driven (44 T) (#)
19 19 499 R} NUT. bevel pinion shaft front
7 324 051 R1 RETAINER, first speed driven gear 20 321 969 R91 BEARING, bevel pinion shaft front
& 334956 R1 | GEAR, high and low speed driving (21-25T) 21 325 007 R1 LOCK, bevel pinion shaft front bearing
© ({order GEAR 604 995 C1, GEAR 604 996 C1 retainer
and GEAR 604 997 C1) {#) ’ 179 837 3/8 x 3/4" hex-hd cap SGREW (2)
TD=-15BPS 9371 to 20522 103 321 3/8" lock WASHER (2)
8 334 957 R1 GEAR, high and low speasd driving (21-25T)
(order GEAR 604 992 Cl, GEAR 604 993 C1 22 334 685 R2 CAGE, pinion shaft bearing
and GEAR 604 994 Cl) (%) 179 862 /16 x 1-1/2" hex-hd cap SCREW (6}
* TD=-15BF 6001 to 20522 103 322 7/16" lock WASHER (&) -
] 604 993 C1 GEAR, high and low speed driving (21-25T)
——— (%) » 23 334 686 R1 SHIM, bevel pinion shaft (mediurn) {. 015} (X)
TD-15BP 20523 up 23 334 687 R} SHIM, bevel pinion shaft {light) (. 007) {X)
8 604 995 C1 GEAR, high ard low speed driving {20-24T) 23 334 68B R1 SHIM, bevel pinion shaft {extra Hght} {.004)
# {X)
TD-15BPS 20523 up
24 610 415 C1 O RING, bevel pinion shaft bearing cage
{4-7/8 x 5-3/8 x 1/4")
9 324 051 R1 RING, second speed driven gear snap (2) 25 325 004 R1 SPACER, bevel pinion shaft front
‘ 26 325 003 R1 SPACER, bevel pinion shaft rear
10 325 058 R1 GEAR, sccond speed driven {31 T) '
11 32} 968 R91 BEARING, spline shaft front
{X)- As Required,
iz 19499 R1 NUT, spline ghaft {%} - Part of Transmission, 331 957 R93,
R94 and 703 257 C94,
13 285 723 R1 "O" RING, spline shaft bearing cap {3-1/8 x {(#) - Part of Tranamission, 331 958 R93,

3-3/8 x 1/8")

PRINTED IN UNITED STATES OF AMERICA

R94 and 703 258 C94,

PRINTED IN UNITED STATES OF AMERICA




-252-

TRANSMISSION

(FOR POWER SHIFT CRAWLER TRACTORS)

-252-

MEMORANDA

REF,
NO.

W H.PART
NUMBER

DESCRIPTIGN

BEVEL PINION SHAFT, SPLINE SHAFT AND
RELATED PARTS — ConTinueD

27

27

28

28

29
30
31
32
332
34

35

334 954 R1

334 955 R1

604 992 C1
——

604 997 C1

325 001 R1

330 571 R1

604 994 C1
———

604 996 C1

325 054 R}

14} 127

t2 484 R1 -

324 049 R1

321 967 RS9I

325 055 R1
19 829 R1

334 226 R1
331 786 R91

GEAR, high range driven {34T) {(order Gear
604 995 C1, GEAR 604 996 Cl and GEAR
604 997 C1) {#)

TD-15BPS 9371 to 20522

GEAR, high ranpge driven (33T} {order GEAR
604 992 C1, GEAR 604 993 Cl and GEAR
604 994 C1} (%)

TD=15BP 6001 to 20522

GEAR, hipgh range driven {33T) (%)
TD-15BP 20523 up

GEAR, high range driven (34T) (#)
TD-15BPS 20523 up

GEAR, low range driven (377T) (order GEAR
604 992 Cl, GEAR 604 993 Cl and GEAR
604 994 C1) (%)

TD-15B¥ 6001 to 20522

GEAR, low range driven (37T} {(order GEAR
604 995 C1, GEAR 604 996 Cl and GEAR
604 997 C1) (#)

TD=-15BPS 9371 to 20522

GEAR, low range driven {37T) (%)
TD-15BP 20523 up

GEAR, low range driven {37T) (#}
TD-15BPS 20523 up

SHAFT, bevel pinion (18 T}

PIN, 5/32 x 5/16" dowel

'KEY, high and low range drivea gear {2)

RETAINER, rear bearing bevel pinion
BEARING, pinion rear

PINION, bevel (¥)

NUT, bevel pinion retainer

GEAR, drive bevel (%)

GEAR, 334 226 R1 and PINION, 32.5 055 R1
drive bevel {matched set) {*)

(%) Also Listed and Illustrated with

"'Steering Planetary Drive."

{%) » Part of Transmission, 331 957 RY3,

R94 and 703 257 C9l.

(#) - Part of Transmission, 331 958 R93,

R%4 and 703 258 C91.
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